



测试报告

No. SHAMPLP1325075302

日期: 2013年12月26日 第1页,共3页

雅仕德化工(江苏)有限公司
江苏张家港保税区长江路3号

以下测试之样品是由申请者所提供及确认: HIPS MB5210

SGS工作编号: SHIN1312018806PC(E) SHIN1312018807PC(C) - SH
 批号: ZA12B205Z
 样品接收日期: 2013年12月20日
 测试周期: 2013年12月20日 - 2013年12月26日
 测试要求: 根据客户要求测试
 测试方法: 请参见下一页
 测试结果: 请参见下一页

测试结果概要:

测试要求	结论
FDA 21 CFR 177. 1640- 苯乙烯单体残余量	符合

通标标准技术服务有限公司
授权签名



Lindy Liu 刘付芳
实验室经理

除非另有说明, 本检验结果仅对测试样负责。未经检验机构书面同意, 委托人不得擅自使用检验结果进行不当宣传。
本报告是编号为SHAMPLP1325075301 报告的中文版本

This document is issued by the Company subject to its General Conditions of Service printed overleaf, available on request or accessible at http://www.sgs.com/terms_and_conditions.htm and, for electronic format documents, subject to Terms and Conditions for Electronic Documents at www.sgs.com/terms_e-document.htm. Attention is drawn to the limitation of liability, indemnification and jurisdiction issues defined therein. Any holder of this document is advised that information contained hereon reflects the Company's findings at the time of its intervention only and within the limits of Client's instructions, if any. The Company's sole responsibility is to its Client and this document does not exonerate parties to a transaction from exercising all their rights and obligations under the transaction documents. This document cannot be reproduced except in full, without prior written approval of the Company. Any unauthorized alteration, forgery or falsification of the content or appearance of this document is unlawful and offenders may be prosecuted to the fullest extent of the law. Unless otherwise stated the results shown in this test report refer only to the sample(s) tested.



测试报告

No. SHAMPLP1325075302

日期: 2013年12月26日 第2页,共3页

测试结果:

测试样品描述:

样品编号	SGS样品ID	描述	材质 (客户提供)
SN1	SHA13-250753.001	白色橡胶-改性聚苯乙烯粒	橡胶-改性聚苯乙烯

FDA 21 CFR 177. 1640-苯乙烯单体残余量

测试要求: 应客户要求, 根据美国FDA法规检测橡胶-改性聚苯乙烯样品中苯乙烯单体残余量.

测试方法: 参考FDA 21 CFR 177. 1640.

测试项目	限值	单位	MDL	001
苯乙烯单体残余量	0.5	% (w/w)	0.1	ND
结论				符合

This document is issued by the Company subject to its General Conditions of Service printed overleaf, available on request or accessible at http://www.sgs.com/terms_and_conditions.htm and for electronic format documents, subject to Terms and Conditions for Electronic Documents at www.sgs.com/terms_e-document.htm. Attention is drawn to the limitation of liability, indemnification and jurisdiction issues defined therein. Any holder of this document is advised that information contained hereon reflects the Company's findings at the time of its intervention only and within the limits of Client's instructions, if any. The Company's sole responsibility is to its Client and this document does not exonerate parties to a transaction from exercising all their rights and obligations under the transaction documents. This document cannot be reproduced except in full, without prior written approval of the Company. Any unauthorized alteration, forgery or falsification of the content or appearance of this document is unlawful and offenders may be prosecuted to the fullest extent of the law. Unless otherwise stated the results shown in this test report refer only to the sample(s) tested.



测试报告

No. SHAMPLP1325075302

日期: 2013年12月26日 第3页,共3页

样品照片:



此照片仅限于随SGS正本报告使用

*** 报告完 ***

This document is issued by the Company subject to its General Conditions of Service printed overleaf, available on request or accessible at http://www.sgs.com/terms_and_conditions.htm and for electronic format documents, subject to Terms and Conditions for Electronic Documents at www.sgs.com/terms_e-document.htm. Attention is drawn to the limitation of liability, indemnification and jurisdiction issues defined therein. Any holder of this document is advised that information contained hereon reflects the Company's findings at the time of its intervention only and within the limits of Client's instructions, if any. The Company's sole responsibility is to its Client and this document does not exonerate parties to a transaction from exercising all their rights and obligations under the transaction documents. This document cannot be reproduced except in full, without prior written approval of the Company. Any unauthorized alteration, forgery or falsification of the content or appearance of this document is unlawful and offenders may be prosecuted to the fullest extent of the law. Unless otherwise stated the results shown in this test report refer only to the sample(s) tested.

